
 
 

Delft University of Technology

Mechanistic model advancements for optimal calcium removal in water treatment
Integral operation improvements and reactor design strategies
Seepma, Sergěj Y.M.H.; Koskamp, Janou A.; Colin, Michel G.; Chiou, Eleftheria; Sobhan, Rubayat; Bögels,
Tim F.J.; Bastiaan, Tom; Zamanian, Hadi; Baars, Eric T.; de Moel, Peter J.
DOI
10.1016/j.watres.2024.122781
Publication date
2024
Document Version
Final published version
Published in
Water Research

Citation (APA)
Seepma, S. Y. M. H., Koskamp, J. A., Colin, M. G., Chiou, E., Sobhan, R., Bögels, T. F. J., Bastiaan, T.,
Zamanian, H., Baars, E. T., de Moel, P. J., Wolthers, M., & Kramer, O. J. I. (2024). Mechanistic model
advancements for optimal calcium removal in water treatment: Integral operation improvements and reactor
design strategies. Water Research, 268, Article 122781. https://doi.org/10.1016/j.watres.2024.122781
Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
of the author(s) and/or copyright holder(s), unless the work is under an open content license such as Creative Commons.

Takedown policy
Please contact us and provide details if you believe this document breaches copyrights.
We will remove access to the work immediately and investigate your claim.

This work is downloaded from Delft University of Technology.
For technical reasons the number of authors shown on this cover page is limited to a maximum of 10.

https://doi.org/10.1016/j.watres.2024.122781
https://doi.org/10.1016/j.watres.2024.122781


Mechanistic model advancements for optimal calcium removal in water
treatment: Integral operation improvements and reactor design strategies

Sergěj Y.M.H. Seepma a,c,1,*, Janou A. Koskamp a, Michel G. Colin c, Eleftheria Chiou b,c,2,
Rubayat Sobhan b,c,3, Tim F.J. Bögels a,c,4, Tom Bastiaan a,c,5, Hadi Zamanian c, Eric T. Baars c,
Peter J. de Moel c,e, Mariëtte Wolthers a,*, Onno J.I. Kramer b,c,d,*

a Utrecht University, Department of Earth Sciences, Princetonlaan 8A, 3584, CB Utrecht, the Netherlands
b Delft University of Technology, Faculty of Civil Engineering and Geosciences, Department of Water Management, PO Box 5048, 2600, GA, Delft, the Netherlands
c Waternet, PO Box 94370, 1090, GJ, the Netherlands
d Queen Mary University of London, School of Engineering and Materials Science, Division of Chemical Engineering, Centre for Sustainable Engineering, Mile End Road E1
4NS, London, United Kingdom
e Omnisys, Eiberlaan 23, 3871, TG Hoevelaken, the Netherlands

A R T I C L E I N F O

Keywords:
Plant-Wide integral water treatment
Multiphase flow systems
Fluidized bed reactor
Mechanistic prediction model
Calcium carbonate crystallization and
nucleation

A B S T R A C T

Drinking water softening has primarily prioritized public health, environmental benefits, social costs and
enhanced client comfort. Annually, over 35 billion cubic meters of water is softened worldwide, often utilizing
three main techniques: nanofiltration, ion exchange and seeded crystallization by pellet softening. However,
recent modifications in pellet softening, including changes in seeding materials and acid conditioning used post-
softening, have not fully achieved desired flexibility and optimization. This highlights the need of an integral
approach, as drinking water softening is just one step in the drinking water treatment chain, which includes
ozonation, softening, biological active carbon filtration (BACF) and sand filtration among others. In addition,
pellet softening is often practiced based on operator knowledge, lacking practical key reactor performance in-
dicators (KPIs) for efficient control. For that reason, we propose a newly and improved integral mechanistic
model designed to accurately predict (1) calcite removal rates in drinking water through seeded crystallization in
pellet softening reactors, (2) the saturation of the filter bed in the subsequent treatment step, (3) values for the
KPIs steering the softening efficiency. Our new mechanistic model integrates insights from hydrodynamics,
thermodynamics, mass transfer kinetics, nucleation and reactor engineering, focussing on critical variables such
as temperature, linear velocity, pellet particle size and saturation index with respect to calcite. Our model was
validated with data from the Waternet Weesperkarspel drinking water treatment plant in Amsterdam, The
Netherlands, but implies universal applicability for addressing industrial challenges beyond drinking water
softening. The implementation of our model proposes five effective KPIs to optimize the softening process,
chemical usage, and reactor design. The advantage of this model is that it eliminates the application of numerical
methods and fills a significant gap in the field by providing predictions of the carry-over (i.e., the produced
CaCO3 fines leaving the fluidized bed) from water softening practices. With our model, the calcium removal rate
is predicted with an average standard deviation (SD) of 40 % and the consequential clogging prediction of the
BACF bed with an average SD of 130 %. Ultimately, our model provides crucial insights for operational man-
agement and decision-making in drinking water treatment plants, steering towards a more circular and envi-
ronmentally sustainable process.

* Corresponding authors.
E-mail addresses: s.y.m.h.seepma@uu.nl (S.Y.M.H. Seepma), m.wolthers@uu.nl (M. Wolthers), onno.kramer@waternet.nl (O.J.I. Kramer).

1 IA Group, Geograaf 40, 6921 EW Duiven, the Netherlands.
2 Hoogheemraadschap van Rijnland, Breestraat 59, 2311 CJ Leiden, the Netherlands.
3 Deutsche Gesellschaft für Internationale Zusammenarbeit, 89 Gulshan Ave, Simpletree Anarkali, Dhaka, Bangladesh.
4 Université de Paris, Institut de Physique de Globe de Paris, 75005 Paris, France.
5 Vitens, Oude Veerweg 1, 8019 BE Zwolle, the Netherlands.

Contents lists available at ScienceDirect

Water Research

journal homepage: www.elsevier.com/locate/watres

https://doi.org/10.1016/j.watres.2024.122781
Received 3 June 2024; Received in revised form 25 October 2024; Accepted 9 November 2024

Water Research 268 (2025) 122781 

Available online 10 November 2024 
0043-1354/© 2024 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license ( http://creativecommons.org/licenses/by/4.0/ ). 

mailto:s.y.m.h.seepma@uu.nl
mailto:m.wolthers@uu.nl
mailto:onno.kramer@waternet.nl
www.sciencedirect.com/science/journal/00431354
https://www.elsevier.com/locate/watres
https://doi.org/10.1016/j.watres.2024.122781
https://doi.org/10.1016/j.watres.2024.122781
https://doi.org/10.1016/j.watres.2024.122781
http://crossmark.crossref.org/dialog/?doi=10.1016/j.watres.2024.122781&domain=pdf
http://creativecommons.org/licenses/by/4.0/


1. Introduction

Water softening practices form an essential component in drinking
water production, where drinking water production encompasses a se-
ries of treatment processes prior to distribution to consumers: Me-PO4
coagulation and sedimentation, rapid sand filtration, ozonation, soft-
ening, biological active carbon filtration (BACF) and slow sand filtra-
tion. In this chain of treatment processes, drinking water softening
significantly enhances public health, environmental conservation, social
costs and client comfort by improving the hardness taste, odor and
appearance of drinking water (Graveland et al., 1983; Van Ammers
et al., 1986; Van Dijk and Wilms, 1991; Hofman et al., 2006). The
softening process not only precipitates heavy metals due to induced
alkaline conditions (Twort et al., 2000), but also plays a vital role in
environmental conservation by reducing residues, such as phosphates,
in drainage water. Additionally, it mitigates issues like clogging and
limescale deposition in household and industrial water systems, thereby
enhancing heating efficiency (Mitchell, 2008) and reducing the need of
warm water equipment maintenance and washing powder usage
(Hofman et al., 2006).

Nowadays, a worldwide annual drinking water volume of well over
35 billion cubic meters, which continues to grow, is softened by over
16,000 installed treatment plants (Eke et al., 2020), predominantly
through three techniques: nanofiltration, ion exchange and seeded
crystallization. In recent years, seeded crystallization through
pellet-softening using fluidized bed reactors (FBRs) emerges as the
prevalent softening method (Kramer, 2021). For instance, FBRs are
recently being implemented on a large scale in Denmark (Tang, 2019)
and are currently built in numerous countries across the globe, including
Saudi-Arabia, South Africa and Australia (RoyalHaskoningDHV, 2024).
In the Netherlands alone, an annual volume of almost 0.5 billion cubic
meters of drinking water is softened by seeded crystallization (Kramer,
2021).

Pellet softening utilizes cylindrical FBRs filled with seeding material
that is fluidized due to water upflow. For the removal of calcium, NaOH
(caustic soda), Ca(OH)2 (lime) or Na2CO3 (soda ash) is dosed based on
influent water alkalinity and the composition of hardness-causing ions
(Hofman et al., 2006; Van der Bruggen et al., 2009). The addition of
softening chemicals elevates pH, causing the solubility product of CaCO3
(calcium carbonate) to be exceeded, ideally leading to CaCO3

Nomenclature

Acronyms
AOC Assimilable organic carbon
BACF Biological activated carbon filtration
FBR Fluidized bed reactor
KPI Key reactor performance indicator
SD Standard deviation
WPK Waternet Weesperkarspel drinking water treatment plant

in Amsterdam, The Netherlands

Roman Symbols
Aa Empirical prefactor related to activity calculations mol-1/2

m3/2

Ar Total softening reactor cross-sectional area m2

ABACF Total BACF reactor cross-sectional area m2

Bn Nucleation barrier constant -
ash, bsh Sherwood coefficients -
c0 – c4 Voidage fitting coefficients -
CCPP Theoretical calcium carbonate precipitation potential mol

m-3

CCPPrel Relative theoretical calcium carbonate precipitation
potential -

Df Diffusion coefficient m2 s-1

Dr Cylinder vessel diameter of pellet softening reactor m
dch Channel diameter m
dp (Average) particle diameter of calcite pellets m
fa Activity coefficient -
f(vs, hr) Recrystallization factor -
g Gravitational acceleration constant m s-2

hAOCBACF BACF bed height saturation by AOC m
hCaCO3BACF BACF bed height saturation by CaCO3 m
hr Fluidized bed height m
Itot Total ionic strength mol m-3

Jp, Jc, Jn Precipitation, crystallization, nucleation molar rate mol m-

3 s-1

kB Boltzmann constant m2 kg s-2 K-1

kf, kr Diffusional mass rate constant, surface reaction rate
constant m s-1

Kc Mass transfer coefficient m s-1

Kn Nucleation rate constant m-3 s-1

Ksp, calcite Solubility product of calcite mol2 m-6

Ksp, vaterite Solubility product of vaterite mol2 m-6

m Particle mass kg
MW Molecular weight kg mol-1

QH2O Water discharge m3 s-1

raq Solution stoichiometry -
rCaCO3BACF BACF bed height saturation velocity rate m s-2

Svat Saturation degree of vaterite -
SIcal, SIvat Saturation index of calcite or vaterite respectively -
SSAR Specific surface area per reactor volume m2 m-3

SSAW Specific surface area per water volume m2 m-3

SSV Specific space velocity s-1

T Temperature ◦C or K
tr Reaction time s
vAOCBACF BACF bed height saturation velocity by AOC m s-1

vCaCO3BACF BACF bed height saturation velocity by CaCO3 m s-1

vs Linear superficial velocity m s-1

Vc Molecular cluster volume m3

VH2O Water volume m3

Vm Molar volume m3 mol-1

Greek Symbols
βgs Geometric nuclei shape factor constant -
δfu Formula units in a cluster -
ε Bed voidage -
εBACF Voidage of BACF bed -
εr Dielectric constant -
θ Reaction order coefficient -
μ Dynamic viscosity kg m-1 s-1

νk Kinematic viscosity m2 s-1

ρf, ρs Density of the fluid or solid respectively kg m-3

σ Standard deviation -
σs Specific surface free energy kg s-2

τr (Average) water residence time s
χs Particle shape factor -

Dimensionless Numbers
Frp Densimetric Froude number vs/[(ρs/ρf – 1)gdp]0.5

Rep Particle Reynolds number ρfvsdp/μ
Reε Voidage Reynolds number ρfvsdp/μ(1-ε)
Sc Schmidt number νk/Df
Sh Sherwood number (0.5Reε

0.5 + 0.2Reε
0.667)Sc0.333

S.Y.M.H. Seepma et al. Water Research 268 (2025) 122781 

2 



crystallization onto the fluidized pellets.
However, despite advances in pellet softening techniques and prac-

tices, significant challenges remain. Current models used to predict and
optimize calcium removal via FBRs suffer from several critical short-
comings: (1) lack of an integral process approach, (2) failure to account
for recent process modifications, (3) absence of coherent key perfor-
mance indicators (KPIs) and (4) oversimplified mixing assumptions.

During pellet-water softening, a part of the precipitating CaCO3 may
also be formed spontaneously in the water phase, which will flush out
and is transported in the water to subsequent downstream filtration
processes, like BACF. Water flows downward in the BACF bed, and,
ideally, only small organic compounds, broken down by ozonation, are
filtered out by adsorption of those compounds onto the biologically
active carbon grains. However, flushed out CaCO3 particles from the
softening pellet reactors, known as fines, lead to problematic conse-
quences in downstream processes and, for example, accelerate the
decrease in operational lifetime of the BACF bed (Fig. 1). In addition, the
production of fines results in diminished efficiency of permanently
encapsulating biomass within the calcite pellets (Hammes et al., 2011).

Substantial advancements have been made and key changes in pellet
softening include the transition from (Australian) garnet sand to locally-
sourced and re-used calcite pellets (see supplementary information (SI)-I
for images of the calcite pellets) for calcium removal, reflecting a shift
towards more sustainable practices and the circular economy (Palmen
et al., 2014; Schetters et al., 2015; Tang et al., 2019; Micari et al., 2020).
In addition, significant updates in the softening chemical dosing tech-
niques and modifications in targeted total hardness levels post-softening
have been observed (Sobhan, 2019). Recent research suggests that
initial improvements in pellet softening models could be achieved using
bi-linear hydraulics and mass transfer kinetics (Van den Hout, 2016;
Chiou, 2018; Seepma, 2018). These efforts were further refined by
Sobhan (2019) and Bögels (2019), defining four operationally different
hydraulic and mass transfer kinetic zones relative to the fluidized bed
height. Also, the influence of supersaturation and calcite pellet bed
height on the CaCO3 fines production from homogeneous nucleation
was studied (Bastiaan, 2020), and a larger production rate was found at

high supersaturation with respect to calcite, colder temperatures and in
hydraulically more turbulent zones. However, due to the limited data
set, no generic relationship was established. Despite these advance-
ments, they are often not considered in existing current kinetic models
(Rietveld, 2005; Van Schagen, 2009) and, therefore, the existing models
are debatable for representing the complexities of industrial-scale
processes.

One of the critical barriers to improving the softening process is the
absence of coherent and standardized KPIs (Kramer, 2021). KPIs are
essential for monitoring and optimizing critical aspects of the process,
such as chemical dosing efficiency, calcium removal rates, and fines
production. Without well-defined KPIs, it becomes difficult to compare
performance across different water treatment plants or reactor setups, as
existing kinetic models often vary due to localized conditions – such as
specific reactor designs, water matrix variations, and measurement
methods. This lack of standardized performance metrics hinders both